

Issued to: Porex Corporation  
 500 Bohannon Road  
 Fairburn, GA 30213  
 USA

Date: 06 September 2016  
 Report: T11069-01-1  
 Issue: 1

**5 Impact Attenuation Test**

Sample ID	Location	Conditioning (°F)	Drop Velocity (ft/s)		Severity Index	Pass	Fail
9B-1	Front	72 ± 5	11.34	11.39	199	X	
			13.89	14.13	226	X	
			16.04	16.28	251	X	
			17.94	18.28	350	X	
				18.34	362	X	
	Right Side		11.34	11.30 <sup>1</sup>	123	X	
			13.89	13.96	267	X	
			16.04	16.22	481	X	
			17.94	18.35	799	X	
	18.36			832	X		
	Front Boss	11.34	11.51	177	X		
		17.94	18.23	505	X		
			18.24	483	X		
	Rear Boss	11.34	11.43	127	X		
		17.94	18.22	661	X		
			18.20	707	X		
	Rear	11.34	11.44	140	X		
		17.94	18.28	717	X		
			18.28	720	X		
	Top	11.34	11.77	195	X		
		17.94	18.19	490	X		
			18.21	480	X		
	Random*	11.34	11.71 <sup>1</sup>	218	X		
		17.94	18.22	749	X		
18.25			752	X			
Random*	100 ± 3	17.94	18.23	614	X		
		18.24	633	X			
Right Side		17.94	18.15	746	X		
	18.23		818	X			
Specifications:			+3% -0%	≤ 1200 ≤ 300 (11.34 ft/s)			

Temperature: 72°F  
 Headform Size Used: NOCSAE Medium

\* Random Location: Position 11 – ROT=1, STEM=1, NP=S

<sup>1</sup> - Velocity out of range